



THE SOUTH INDIA TEXTILE RESEARCH ASSOCIATION

CENTRE OF EXCELLENCE FOR MEDICAL TEXTILES
Physical, Chemical & Biological Testing Laboratories

(ISO/IEC 17025 NABL ACCREDITED)

13/37, Avinashi Road, Aerodrome Post, Coimbatore - 641 014, INDIA



Cert. Number:TC-6944

TEST REPORT

XXVII / P / E / 12448 / 20

ULR: TC694420600006194F

To

Andhra Pradesh Medtech Zone

C/o AMTZ Campus, Pragati Maidan,
V.M.Steel Project S.O,
Visakhapatnam, Andhra Pradesh, India
Pincode : 530031
Contact No(s) : 9986643433
Email : srikar.r@kiht.in

Inward / Report No : P2008178

Inward Date : 07-08-2020

Report Date : 11-08-2020

Dear Sir / Madam,

This has reference to the sample(s) submitted by you for testing vide your letter reference no :
Letter dt 24.07.2020.

The results pertaining to your sample(s) are enclosed herewith.

This is a computer generated report, hence does not require signature.

IMPORTANT

This report is strictly CONFIDENTIAL. Its use for publicity, arbitration or as evidence in legal disputes is forbidden. Reference of sample(s) given by the party. Samples are not drawn by the laboratory. The above results are related to the samples tested. The report shall not be reproduced except in full, without the written approval of the laboratory. Authenticity of the report may be verified from our website www.lab.sitraonline.org.



THE SOUTH INDIA TEXTILE RESEARCH ASSOCIATION

CENTRE OF EXCELLENCE FOR MEDICAL TEXTILES Physical, Chemical & Biological Testing Laboratories

(ISO/IEC 17025 NABL ACCREDITED)

13/37, Avinashi Road, Aerodrome Post, Coimbatore - 641 014, INDIA



Cert. Number:TC-6944

Andhra Pradesh Medtech Zone, Ref : Letter dt 24.07.2020

ULR: TC694420600006194F

(Sample Tested at : R.H.65% +/- 2% and Temp. 21 Degree C +/- 1 Degree C)

Synthetic Blood Penetration Test ASTM F 1670/F 1670M-2017	P2008178-1 Described by the Customer : 95 GSM Non-woven - laminated Taped Coverall
Result at Fabric Portion	Pass
Result at Seam Portion	Pass

This UCC has been issued with reference to MoT letter no F. No 8/4/2020 –R and D dated 06-04-2020.

Note: COVID 19 Warning - The above report pertains only to the sample submitted by the customer and the samples are not drawn by SITRA. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer / supplier. Samples may be drawn from the bulk lots by neutral organisations and the same shall be tested to ensure their compliance with the respective quality requirements.

- End of Report -